Tenaris

Tubos de Acero de México, 5.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1120 fax

Number/Numero Page / Pagina:
05027171 1/4
Date/Dia:  17/11/2005

(Customer [ Cliante:

PLESA ANAHUAC Y CIAS,

S8.A. DE C.V.

Customer's Order / Cliente Orden - item N°

Customer’s Reference { Referencia del cliente

Manufacturer's Works Order N* [ Confirmacion de Venta

082716/03
Manufacture Process ! Proceso de fabricacion. Product Type { Tipo de producto. Surface [ Superficie.
ﬁ SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
|Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends | Extremos. NORMAIL BEVEL
2APT S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1955-A95/95B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones.
273.10 X 12.70 MM
10 3/4 X 0.500 INCH

Length [ Longitud.
6.00 / 6.50 MTS
19.70 f 21.30 FET

Quantity / Gantdad. 20 Pcs/pz

Nominal Weight / Peso Nominal
81.55 RKG/M
54.79 LB/FT

L

TENSILE TEST / ENSAYOS DE TENSTON

N: Normalized | Normalizado

Rec: Strip specimen | Rectangular
T: Transverse [ Transversal

Max: Maximum | Maximo

LMa: L

P 1 M

A: Annealed | Recocido

Cil: Round bar specimen | Cilindrica

TA: Room Temperature | Temperatura Ambiente
Obt: Obtained { Obtenido

TMin: Transverse Minimum / Minimo Transversal

SR: Stress Relief [ Relevado de Esfuerzo

Ori: Crientation | Orientacion

EUL: Extension Under Load Method

¥.5.: Yield strength / Fluencia

TMax: Transverse M | Maximo T =al

Specimen condition Specimen dimensions Test o5 U.T.S. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
Heat N* Sample N°§ Ls L Type Size Area Temp. KG/MM2 KG/MM2 uTs Alargamiento
Colada N* | Muestra N* Tipo Ori Tamaiic Seccion de Eul 0.5%
mim mmz ensayo Required/Requendo Required / Requerido Required % in 2 inches
(Thin: Thin: Min % = API
Thiax: LLLERS
LMim: 29.50 LMin: 42.18 Max Obt.
G LMax: LMax: B
21705 }18533 {jC/B| ST |Rec 1, | 38.80 x 12.70 492.76 TA 32.85 49.80 0.66 46
21705 [18534 |C/B| ST |Rec | L | 38.30 x 12.30 §471.09 TA 33.27 50.32 0.66 45
25232 |17351 |C/B| ST |Rec | L | 37.80 x 13.00 491.40 TA 33.73 51.89 0.65 44
25232 |17352 (Cc/B| ST |Rec | L | 38.00 = 12.70 §482.60 TA 33.62 50.57 0.686 42
Ls: Location of the le | Localizacion de la CiB: Body | Cuerpo RIU: Upset | Recalque TT: Heat Treatment [ Tratamiento Térmico
Tra: Speci with heat at Lab y | Probeta tratada en laboratorio NR: Normalized and Tempered [ Normalizado y Revenido TR: Quenched and Tempered | Templado y R id:

S5T: As Rolied I Sin Tratamiento

L: Longitudinal | Longitudinal

UTS: Ulti tensile ath | Resi ia
LMin: Logitudinal Mini I Minimo Longitudinal

Min: Minimum | Minimo
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax
05027171 2/4
Date/Dia:  17/11/2005
Customer / Cliente:

PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer’s Order / Cliente Orden - ltem N° Gustomer's Reference | Referencia del cliente

Manufacturer's Works Order N° | Confirmacion de Venta

082716/03
Manufacture Process /| Proceso de fabricacion Product Type { Tipo de producto. Surface / Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
|standard or Specification / Normas o especificaciones. Steel Grade | Grado de acers, Ends / Extremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SAL06/ASTM AS53 ,JULIO 1, 2000/99/1995-A895/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length / Longitud. Quantity / Cantidad. 20 Pcs/pz Nominal Weight { Peso Nominal
273.10 X 12.70 MM 6.00 / 6.50 MTS 81.55 RKG/M
10 3/4 X 0.500 INCH 19..70 £ 21.30 ET y 54.79 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat! Colada: Required /Requerido HRC Heat/ Colada: Required /Requerido HRC Heat/ Colada Required (Requerida  HRC Heat/ Colada: Required /(Requeride  HRC
21705 Min. Max. 22.00 21705 Min. Max. 22.00 25232 Min. Max. 22.00 25232 Min. Max. 22.00
Sample [ Musstra 18533 |End / Ext: fsample / Musstra 18534 |End J Ext: Sample / Muestra 17351 |End/ Ext: Isample ( Muestra 17352 [End / Ext
Quadrani Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 on/oE §76.4 |76.5]76.8 |76.6 1 OD/DE 74.9]75.6[75.3]75.3 1 OD/DE [76.9]76.0[76.0[76.3 1 oD/DE §75.0[76.2|77.5]76.5
Unit / Unidad Mwic J§77.0 [76.8[76.9 |76.9 Unit / Unidad Mw/iC  |76.5]76.7[77.0]76.7 Unit / Unidad Mw/iC §74.6]76.7[76.3]|75.9 Unit / Unidad Mwic §75.3]76.9§77.2]76.5
HRb 1DVDI 76.5 |76.8]76.5 [76.6(0.3 HRb 1D/D1 76.4|76.5|76.1|76.3]1.4 HRb 10/D1 75.6|75.5176.3]75.8 |0.5 HRb DDl §76.9]75.0]75.1]75.7|0.8
Pipe N° / Tubo N°: les: cr/s fers ST Pipe N® / Tubo N°: |ts: c/5 Jrr: s Pipe N® / Tubo NO: Jps: c/n Jrr: st pipe N° / Tubo N°: |us: c/a  Jer: st
Min: Minimum [ Minimo IDIDI: I 1 Di. 1 Dia o Interno Ls: L of the ple | Localizacién de la Tra: i with heat it at Laboratory | Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average CIB: Body | Cuerpo NR: B and Temp 1 ¥ i A: Annealed / Recocido
ODIDE: Outside Diameter | Diametro externo Prom.: Promedio RIU: Upset/Recalque TR: Q and Temp I Templado y R id SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation | Variacion TT: Heat Treatment / Tratamiento Térmico N: Normalized | N lizad ST: As Rolled | Sin Tratamiento  QIT: Quenched | Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N® Sample N* Flattening Test
Colada N” | Muestra N* Ensayo de Aplastamiento
21705 |18533 GOOD/BUENO
21705 |18534 GOOD/BUENO
25232 17351 GOOD/BUENO
25232 17352 GOOD/BUENO
This I= fo cartify thal the produc = hers in were manufactumd, sampled, lasted, andiar insp in with the specifi and meets the requiremants in all respects. This cerlifcats isissued by o computerized system and @ is valid with lectronic signature. On the original canificate the trade-mark green cokored
Tanans" iz stamped. (n cose certificate would raksase & copy of i, he must stlast ts confiarmity fo the Griginal one, taking upen himself the esporneibilty far any uniawful or n bowed use. Any altematic dior falsification will be subjected 1o the law
This cerficate is not a decl be usad asa then of crigin:
Esle documenta carifica qul s descritos agul fue clurados, probadaos yo mspecciorados de acuerdo con ln especiicacion de refarancia y salisface s comespondiontes Esla s amite i siEtama do 'y o3 valido con fitna electrdnica.  En ol cartificado criginal el igotipo .
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. Meéxico-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndmero Page / Pagina: (52) 229 989 1120 fax

05027171 3/4
Date/Dia:  17/11/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order | Cliente Orden - ltlem N° Customer’s Reference [ Referencia del cliente Manufacturer’s Works Order N* / Confirmacion de Venta

082716/03

Manufacture Process /| Proceso de fabricacién. Product Type / Tipo de producto. Surface | Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Mormas o especificaciones. Steel Grade |/ Grado de acero Ends | Extremos. NORMAL BEVEL

API 5L/ASTM Al06/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions [ Dimensiones.

273.10 X 12.70 MM
10 3/4 X 0.500 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity [ Caniidad.

20 Pcs/pz

Nominal Weight / Peso Nominal
81.55 RG/M
54.79 LB/FT

CHEMICAL COMPOSITION /[

COMPOSICION QUIMICA.

Composition, %_ I Composicion %
C Mn Si Cr Mo S P Wi v Cu Al Sn As Nb Ti Ca B N 51 52
X 100 % 100 X 10000 X100
Heat H Max
Colada Min
Wm__.:hmm. N° —T Max] 25 i20 40 15 30 30 400 80 400 40 15 100
VMuesira N” Min 29 | 10
21705
18533 I 17 66 28 8 5.1] 6.4 9 50 0 176 22 10 4 0 0 24 ] 60 0 35.7
18534 B 16 65 28 8 5.1 ] 5.5 g 50 0 174 22 9 3 o o 22 0 60 0 35.5
25232
17351 P 17 68 28 10 | 3.6) 6.8 11 80 0 145 21 8 4 0 0 24 0 77 0 36.1
._..._Ww i 17 68 25 10 3.6 6.8 11 30 0 145 21 8 & 0 Q 24 0 27 0 36-1
H: Heat / Colada P: Product / Producto _
S1:SUMA Nb4V+Ti S2:SUMA Mo+CreNH+Cu+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure [ Presion Time! Tiempo Results / Resultado
Unit/ Unidad. Walue! Valor Seconds / Segundos
PST 3000 5 Satisfactory / Satisfactorio
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/NUmero Page / Pagina: (52) 229 989 1120 fax
05027171 4/4
Date/Dia:  17/11/2005
Customer/ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order | Cliente Orden - item N°* Customer’s Reference { Referencia de! cliente Manufacturer's Works Order N° [ Confirmacion de Venta
082716/03
IManufacture Process [ Proceso de fabrcacion. Product Type [ Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification [ Normas o especificaciones.,

API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/98/1955-A85/39SB

Steel Grade { Grado de acero.

B/X42 PSL1

Ends { Extremos. MORMAL BEVEL
BISELADO NORMAL

Dimensions | Dimensiones
273.10 X 12.70 MM
10 3/4 X 0.500 INCH

Length [ Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad.

20 Pcs \UN Mominal Weight / Peso Nominal
81.55 RG/M

54.79 LB/FT

SUPPLEMENTARY TINFORMATION /

INFORMACTON SUPLEMENTARIZ2

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacidn de acero.
Eléctrico-Horno de Afinacidén-Miquina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructive. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidén * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-97

TAMSA REF: 571913

Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Fully Killed Steel / Horno de Arco

TAMSA QUALITY DEPARTMENT SIGNATURE

Quality System Certified
N* 110850

QUALITY CERTIFICATAON DEPT
JE CALIDAD
TERESA M

CHIEF OF QUALIT
RESPONSASLE DEL)
HONOMTO

bfCAT 0N DEET
LCACTON DESQLIDAD

Z AVILA =L
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